

033/037

14437

WIRTH STEEL

2005 15:40 FAX 514 939 2233

64A003128

No. 40482264

舞阳钢铁有限公司 WUYANG IRON AND STEEL CO. LTD.

QR AC07E0.5

质量证明书

QUALITY CERTIFICATE

收 货 单 位: ORDER NO. 7641-V
CUSTOMER
合 同 编 号: 05WTC-44
CONTRACT NO.:
技 术 条 件: ASTM A516 Gr70/ASME A516 Gr70
TECHNICAL CONDITION: (EDITION 2001+2003A)

地 址: 中国河南舞钢 邮 编: 462500 电 话(Tel): 0375-8111264
ADDRESS: WUGANG HENAN CHINA ZIP CODE: 462500 传 真(Fax): 0375-8111269

证 明 书 号: 05KJ267
CERTIFICATE NO.:
许 可 证 号:
EQUATOR NO.:
车 号:
TRAIN NO.:

Table with columns: STEEL GRADE, HEAT NO., BATCH NO., DIMENSIONS, WEIGHT, CHEMICAL COMPOSITIONS, MECHANICAL PROPERTIES, IMPACT TEST, ULTRASONIC TEST, JUDGE RESULT.

以下空白

台 计 快 磅 吨 试 样 状 态: 供 货 状 态: 正 火
TOTAL 1 PCS 8.700 MT CONDITION OF TEST PIECE: CONDITION OF SUPPLY: NORMALIZED

备注: 1. PRIME QUALITY, HEAVY PRODUCED, HOT ROLLED RILLED STEEL P. V. Q. PLATES TO ASTM A516 Gr. 70/ASME A516 Gr 70 (EDITION 2001-2003A)
2. TOLERANCES TO ASD, FLATNESS TOLERANCE AS PER 1/2 OF ASD, NORMALISED WITH CHAMFY V-NOTCH TEST TO A20 CAT IV. TEMPOICING ON NOMINAL THEORETICAL WEIGHT OF 7.85 XGS/CM3.
3. ALL MATERIAL WAS TOTALLY VACUUM DEGASSED AND THAT ALL PLATES WERE ULTRASONICALLY INSPECTED ACCORDING TO ASTM A435.
4. COLOR CODE: YELLOW COLOR STRIPE CODE.
5. INFORMATION ON STEEL PLATE NORMALISING CYCLE:
1) SOAKING TEMPERATURE: 600°C +/- 10°C 2) SOAKING TIME: 1.5 MIN/THS/MM 3) COOLING MEANS: AIR COOLING
6. QUALITY CERTIFICATE ISSUED AS PER EN10204/3.1B

质 量 检 验 负 责 人: Xie Lianfa
PERSON-IN-CHARGE OF QUALITY EXAMINATION:

判 定 员: Kou Yunya
QUALITY CONTROL INSPECTOR:

日 期: 9 月 22 日 2005 年
DATE: 9 MONTH DAY 2005 YEAR

注: 1. 本质量证明书无产品质量证明书印章及判定员专用章无效。
2. 证书复印件无效, 除改处外, 判定员专用章。

审 核 员: LI QI
QUALITY CONTRIN. CHECKER:

NOTE: 1. This certificate will not be valid unless marked with special seal of quality certification and quality control inspector.
2. The duplicated copy of the certificate will be invalid. Corrected area must be marked with special seal of quality control inspector.



Handwritten number: 105105

COST
COS-003A